5/8” U—-BOLT BACKUP PLATE TOP MOUNTING BRACKET KITS
ASSEMBLY
(FOR LEGS) KIT LEG 5/8" U—BOLT 3/8" BOLT 3/8"8 TOP BACKUP KIT
i NUMBER DIAMETER ASSEMBLY ASSEMBLY FLATWASHER | MOUNTING BRACKET PLATE WEIGHT
| cd C30011017 11/4” C40034041 C40024012 C40031001 CW00346 CS00167 25.34
( | f— 30011018 11/2" C40034020 C40024012 C40031001 CW00346 CS00167 25.64
| = 30011019 1.3/4 C40034021 C40024012 C40031001 CW00346 CS00167 25.84
' 30011001 2" C40034022 C40024012 C40031001 CWO00049 CS00167 26.54
C30011002 |2 1/4” OR 2 3/8" | C40034023 C40024012 C40031001 CWO00049 CS00167 26.84
PLAN 30011003 21/2° C40034024 C40024012 C40031001 CW00049 CS00167 26.94
TOP MOUNTING BRACKET C30011004 |2 3/4” OR 2 7/8"| C40034025 C40024012 C40031001 CW00049 CS00167 2714
30011005 3 C40034026 40024012 C40031001 CWO00049 CS00167 27.24
C30011006 31/4 C40034027 C40024012 C40031001 CWO00050 CS00167 28.94
30011007 31/2° C40034028 C40024012 C40031001 CW00050 CS00167 2914
— 30011008 3 3/4" C40034029 40024012 C40031001 CW00050 CS00167 29.24
C30011009 4 40034030 40024012 C40031001 CW00050 CS00167 29.44
30011010 41/4 C40034031 C40024012 C40031001 CWO00050 CS00167 29.64
30011011 41/2° C40034032 C40024012 C40031001 CW00051 CS00167 31.64
C30011012 4 3/4 C40034033 C40024012 C40031001 CW00051 CS00167 31.84
C30011013 5” C40034034 40024012 C40031001 CWO00051 CS00167 31.94
C30011014 |5 1/2" OR 5 9/16°| 40034035 C40024012 C40031001 CW00052 CS00167 34.04
C30011015 6 5/8 C40034036 C40024012 C40031001 CW00052 CS00167 34.64
5/8" U-BOLT ASSEMBLY C30011020 8 5/8 C40034037 C40024012 C40031001 CW00053 CS00167 50.54
(FOR LEGS) 30011021 12 3/4” C40034039 C40024012 C40031001 CW00053 CS00167 53.44
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3/8” X 3 1/2” BOLT ASSEMBLY
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EACH KIT CONSISTS OF

(3) TOP MOUNTING BRACKET
(2) BACKUP PLATE
(3) 5/8” U—BOLT ASSEMBLY FOR MOUNTING TO LEG
(10) 3/8”¢ X 3 1/2" BOLT ASSEMBLY
(20) 3/8"¢ FLATWASHER

UNLESS OTHERWISE SPECIFIED
ALL DIMENSIONS INCLUDE
FINISHES AND ARE IN INCHES

MATERIAL:

TOLERANCES: FRACTIONS * 1/16"
ANGLES + 1/2 DEG.
DECIMALS + .010”
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